
Recycling and Sustainable Development 15 (2022) 29-41 

# Corresponding autor: natalija94u@gmail.com 
 
doi: 10.5937/ror2201029A 
 

 
 

 

Recycling and Sustainable Development 
 
 

 

 
Future of water recycling – A review of the direct potable water reuse 

Natalija Aleksić #, Vanja Šušteršič 

University of Kragujevac, Faculty of Engineering, Serbia 

 
A R T I C L E   I N F O       A B S T R A C T 
 
Received  05 October 2021 
Accepted  11 February 2022 
 
Review article 
 
Keywords: 
Direct Potable Water Reuse 
Water Recycling  
Wastewater  
Drinking Water  
 
 
 
 
 
1. Introduction  
 

From 1950 to 2020, the population living in cities 
increased from 0.8 billion to 4.4 billion, and it is 
[...]
raw water pipeline. The mixed water (50 percent 
recycled, 50 percent raw water) is distributed to five 
water treatment plants where water is treated again using 
conventional drinking water cleaning techniques in the 
region that serve 250,000 people (CRMWD, 2021). The 
treatment process has proven highly effective in 
removing contaminants, cleaning the water to drinking 



N. Aleksić and V. Šušteršič                                                    Recycling and Sustainable Development 15 (2022) 29-41 

36 

level quality. The DPR plant started operating in May 
2013, and the construction of the plant cost about 12 
million euros (CRMWD, 2021). The plant can produce 
just under 9000 m3/day of advanced-treated water. 

 
3.2.2. The advanced water purification facility, El Paso, 
Texas 
 

Drought has always been a challenge for the desert 
community of El Paso, Texas. Water utility serves nearly 
685,500 people (World Population Review, 2021). With 
an average total rainfall of about 0.23 meters a year and 
a drought at least once every decade, there is awareness 
of water scarcity among residents of El Paso. Because of 
that, the advanced water purification facility (DPR plant) 
was designed. The pilot facility was designed to treat the 
effluent from the local wastewater treatment plant 
(Guerrero, 2016) through a four-step technology process: 
membrane technology, reverse osmosis, ultraviolet 
disinfection with advanced oxidation, and granular 
activated carbon filtration (El Paso Water, 2021). About 
thousands of water samples from the pilot facility were 
analyzed, and the results showed that the purified water 
met required standards.  

The facility will treat up to 27,300 m3/day. It is 
expected that this project will be completed in near 
future. The project of the DPR plant is estimated to cost 
around 95 million euros to 130 million euros. As the first 
large US city to embrace DPR, El Paso would contribute 
about 4 % of potable reuse capacity additions over the 
next five years. DPR project is an example for the nation 
and the world of how a forward-thinking utility can use 
the latest technology to create a safe, sustainable, and 
locally controlled water supply to sustain and grow a 
community in an increasingly arid climate. Currently, 
about 30 percent of the facility is constructed. 

 
3.2.3. Wichita Falls, Texas 
 

In 2014, the City of Wichita Falls started its DPR 
project to provide the required amount of water. This 
project was temporary until a longer-term IPR project 
was completed. This project involved the reconfiguration 
of two existing water treatment plants. One of them was 
a conventional surface water treatment plant 
(coagulation, softening, flocculation, clarification, 
filtration, and chloramine disinfection), and the other one 
was designed to treat brackish surface water and 
consisted of conventional surface water treatment (i.e., 
disinfection, coagulation, flocculation, and clarification) 
followed by microfiltration and reverse osmosis (Steinle-
Darling et al., 2016). The DPR plant was treating about 
19,000 m3/day effluent (Steinle-Darling, 2015). The 
process involved a seven-step process for treating water. 
First, the water was treated in MF/RO plant, and after 
that, the water was blended with 50 % existing surface 
water supplies and then treated in the conventional 

surface water treatment plant (Aquino and Brears, 2021). 
The DPR project’s overarching goal was to supply 50 % 
of the city’s needed water resources (Freese and Nichols, 
2016). 

Due to the record rainfall in 2015, the water reservoirs 
were returned to 100 % capacity, and the city decided to 
shut down the DPR plant and transit to the IPR as it was 
previously planned. In late 2015, the DPR pipeline was 
disassembled and repositioned to the wastewater 
treatment plant for IPR operations (Nix et al., 2021). 

 
3.2.4. Brownwood, Texas 

 
The Brownwood is in western Texas, and this area 

began experiencing drought in 2007. By 2011 severe 
water rationing and mandatory conservation were 
enforced, making the public acutely aware of water 
scarcity. Water utility serves a population of 18,679 
(Data USA, 2021). In 2012, Brownwood became the first 
city in Texas to obtain approval for DPR (Scruggs et al., 
2020). Although the project was approved in December 
2012, it was put on hold due to sufficient spring rainfall 
in 2015 to satisfywater requirements.  

 
3.2.5. Clean Water Services, Portland  
 

Clean Water Services produced a batch of high purity 
water that far exceeded safe drinking water standards and 
provided it to local brewers to make beer. The treatment 
facility treats more than 0.09 billion m3 of water. Water 
quality nearly meets drinking water standards. Most of 
the cleaned water is released into the Tualatin River, 
while some (more than 0.24 million m3) is reused for 
irrigation, and some is used in the beer industry (Clean 
Water Services, 2021). 

 
3.2.6. Cloudcroft, New Mexico 
 

Cloudcroft is located in the mountains of southern New 
Mexico. The population often more than doubles on 
weekends due to tourism. Drought conditions have 
reduced the supply to below demand, and exploration for 
additional groundwater found no new supplies, and 
because of that, in 2006, Cloudcroft decided to 
implement DPR. Construction of the DPR facilities 
began in 2009 (Scruggs et al., 2020). DPR scheme has 
been developed, and it (379 m3/day) consists of an MBR 
followed by RO and AOP. The reclaimed water is then 
blended with ground and spring water (>51 %) and stored 
in an engineered storage buffer. Further, the water is 
treated by an advanced water purification system (UF, 
UV disinfection, GAC, and chlorination) (Lahnsteiner et 
al., 2018). 

 
3.3. Comparison of DPR projects and discussion  
 

Table  4  provides  an  overview  of  DPR  projects and 



N. Aleksić and V. Šušteršič                                                    Recycling and Sustainable Development 15 (2022) 29-41 

37 

includes information concerning the location, year of 
installation, current status, type of water reclamation 
plant (WRP) inlet (source water), reclamation plant 
capacity, blending with other water sources, and the 
additional treatment of the blended water. Figure 6 
provides an overview of applied technologies in DPR 
plants. 

Technologies used in the listed DPR projects are 
similar. It is crucial to treat treated wastewater to the 
desired quality for effective and safe reuse for drinking 
purposes. The efficacy of the treatment processes is also 
enhanced, and the water quality is guaranteed with the 
development in technology. Efficient treatment 

technology for the treatment of treated wastewater 
increases the public acceptance of reclaimed water. The 
water is therefore thoroughly processed to remove all 
particles, pollutants, and pathogens. The degree of 
treatment depends on the level of treated wastewater, and 
because of that DPR plants use different treatment 
options. The degree of the treatment is directly related to 
the cost and intended use of water. That means that the 
higher quality of water requires higher treatment costs.  
Comparing to regular water supply plans in cities, 
planning reuse of wastewater for drinking use in cities 
make additional costs, which can result in the fact that 
reclaimed water is more expensive.  

 
Table 4 
Comparison of DPR project (Gisclon et al., 2002; Hutton et al., 2009; EPA, 2018; Lahnsteiner et al., 2018)  

Facility 
Name/ 
Project 
Name 

Location Year of 
installation Status 

water 
reclamation 
plant inlet 

water 
reclamation 

plant, Q 
(m3/day) 

Blending –
reclaimed water/ 

‘natural water’(%) 

Additional 
treatment 

Goreangab 
Water 

Reclamation 
plant 

Namibia 
Windhoek 

1969 
expanded in 

2002 
Operational 

Secondary 
domestic 
effluent 

27,000 - 
41,000 

25/75b (treated dam 
water þ 

groundwater); 
Pipe-to-pipe 

blending in the 
distribution network 

None 

Beaufort 
West 

South Africa 
Western 

Cape 
province 

2011 Built 
Secondary 
municipal 
effluent 

2,000 

20/80 (treated dam 
water þ 

ground water); max. 
30% of 

reclaimed water; 
blending in a storage 

tank 

None 

eThekwini 
Municipality 

South Africa 
Mpumalanga 

province 
2001 Operational 

Treated 
domestic and 

industrial 
effluent 

47,500  - - 

Emalahleni 
Local 

Municipality 
South Africa 2007 Operational Mine water - 

Water is sent to 
nearby Anglo 

American mines and 
to the eMalahleni 

Local Municipality. 

- 

Colorado 
River 

Municipal 
Water 

District (Big 
Springs) 

USA 
Texas 2013 Operational 

Disinfected 
tertiary 

municipal 
effluent 

7,600 50/50 (treated 
water/raw water) 

Conventional 
WTP 

El Paso – 
Advanced 

Water 
Purification 

Facility 

USA 
Texas Future 

Undergoing 
regulatory 
approval 

Tertiary 
municipal 
effluent 

27,300 Straight to 
distribution system None 

Wichita 
Falls 

USA 
Texas 2014-2015 Closed 

Secondary 
municipal 
effluent 

19,000 

50/50 (untreated 
lake 

water); blending in a 
splitter 

box 

Conventional 
WTP 

Brownwood USA 
Texas  Construction 

approval 

Tertiary 
municipal 
effluent 

5 700 

Blending in the 
distribution 

system with treated 
lake 

water 

None 

Cloudcroft USA 
New Mexico 2016 Built but 

delayed 

Secondary 
effluent 

from MBR 
379 

49/51 (spring/well 
water); 

blending in an 
engineered 

storage buffer 

Advanced 
WTP (UF, 
UV, GAC, 

NaOCl) 



N. Aleksić and V. Šušteršič                                                    Recycling and Sustainable Development 15 (2022) 29-41 

38 

Also, depending on the local circumstances (location, 
domestic water demands, available water, climate 
changes, etc.) DPR is not always a possibility and good 
option. Depending on factors like wastewater quantity 
and quality, type of treatment and distribution system, 
cost, public awareness, etc., there are several feasible 
options for the reuse of treated wastewater. City planners 
should check which option for water reuse is possible in 
the city. The DPR refers to designing the water scheme 
where the aim is to reuse treated wastewater for drinking 
purposes. DPR consists of proper treatment of 
wastewater and overall optimization of treatment and 
distribution scheme for reclamation and reuse of water. 

People understand the environmental and economic 
importance of reusing treated wastewater, but also have 
some concerns that could affect their acceptance of the 
DPR scheme. Concerns are related to the quality of the 
drinking water, health reasons, and lack of trust in the 
treatment process. With the shortage of freshwater 
availability, growing populations, and increasing water 
demands, the circular approaches towards the use and 
reuse of water have emerged as a priority. The circular 
economy approach of reusing treated wastewater has 
potential benefits for people, such as that the reused 
wastewater can provide a reliable water source for 
drinking purposes.

 

 

Figure 6. Applied technologies in DPR plants (Hutton et al., 2009; Lahnsteiner et al., 2018; AWWA, 2021) 
AOP – advanced oxidation process, BAC – biological activated carbon filter, DAF - dissolved air flotation, GAC - granular 

activated carbon filter, MBR – membrane bioreactor, MF – microfiltration, NF – nanofiltration, RO – reverse osmosis, SF – sand 
filtration, UF – ultrafiltration, UV – ultraviolet disinfection, WTP – water treatment plan, WWTP – wastewater treatment plant 

 
4. Conclusion 
 

Climate change, combined with increasing urban 
growth and existing water stress, creates additional strain 
to already limited water supplies and compounding water 
availability challenges. Water is a resource under 
pressure, and the first response to reduce that pressure is 
to optimize consumption. Today that is not enough. 
Reduction of the pressure is possible if the reduction of 
water consumption is combined with the establishment of 

a closed circular water loop through potable water reuse. 
Recycled wastewater is increasingly used to meet 
increasing water demand and to provide more reliable 
water supplies. DPR is a time, resource, and money-
intensive process, but it is already widespread in many 
cities across the globe. This paper offers a review of 
successful examples of the DPR projects. Residents in 
these cases were affected by dry conditions and water 
scarcity, and they understood the need to reuse 
wastewater for drinking purposes, notably because there 



N. Aleksić and V. Šušteršič                                                    Recycling and Sustainable Development 15 (2022) 29-41 

39 

were no additional water supplies. Various global studies 
present that, shortly, most countries will be affected by 
water stress and that water supplies will be reduced and, 
therefore, learning about DPR and presenting successful 
examples of DPR can help communities consider new 
circular and innovative programs for drinking water 
supply. Also, this paper presents and compares the 
technologies used in DPR, however, to understand the 
DPR, it is necessary to conduct further research on water 
quality before and after treatment, legislation, necessary 
financial resources, and public acceptance of this system. 

 
References 
 
American Water Works Association (AWWA), 

Jacangelo J. G., Water Reuse in India, 2021, 
https://www.awwa.org/Portals/0/AWWA/Education/
Webinars/2021PDFs/W210324_Water_Reuse_India
_Handout.pdf?ver=2021-03-31-123251-987, 
overtaken: 10.09.2021., 

Aquino N. F., Brears R. C., A Circular Water Economy: 
Managing the Human Water Cycle, 2021, 
https://www.greengrowthknowledge.org/sites/defaul
t/files/downloads/resource/White-Paper-A-Circular-
Water-Economy.pdf, overtaken 21.09.2021.,  

Aravinthan V., Reclaimed Wastewater as a Resource for 
Sustainable Water Management, Southern Region 
Engineering Conference: Managing Resources for a 
Sustainable Future, Toowoomba, Australia, 2005, 
https://eprints.usq.edu.au/730/,  

Bertham O., Sanahuja F., Study of the current linear 
water economic model. Identification of weaknesses 
and opportunities in the water value chain, 2019, 
http://eu-project-o.eu/wp-
content/uploads/2019/04/D7.5.pdf, overtaken: 
15.09.2021., 

City of Windhoek, 50 Years of Direct Potable Reuse - 
The Windhoek Experience, 
http://documents.windhoekcc.org.na/Content/Docum
ents/CoW50yrDPR/Day%201%20-
%20PDF/1.%20DPR%2050%20Year%20History%2
0-%20PvR.pdf, overtaken: 22.09.2021.,  

Clean Water Services, Water Reuse, 2016, 
https://www.cleanwaterservices.org/about-us/one-
water/resource-recovery/water-reuse/, overtaken: 
22.09.2021., 

Data USA, Brownwood, TX, 
https://datausa.io/profile/geo/brownwood-tx, 
overtaken: 21.04.2021., 

Direct Water Reuse in eThekwini, 
http://prg.ukzn.ac.za/docs/default-
source/projects/fact-sheet-3_direct-water-
reuse.pdf?sfvrsn=2, overtaken: 21.09.2021., 

Dolan F., Lamontagne J., Link R., Hejazi M., Reed P., 
Edmonds J., Evaluating the economic impact of water 
scarcity      in      a      changing        world,      Nature 

Communications, 12, 1915, 2021, 1-10,  
Eden S., Megdal S., McLain J., Potable Reuse of Water: 

A View from Arizona, Water Resources IMPACT, 18 
(4), 2016, 10-11,  

El Paso Water, Advanced Purification, 
https://www.epwater.org/our_water/water_planning/
advanced_purification, overtaken: 22.09.2021.,  

Fajnorova S., Sprenger C., Hermes N., Ternes T. A., Sala 
L., Miehe U., Drewes J. E., Hübner U., Assessment 
of Full-Scale Indirect Potable Water Reuse in El Port 
de la Selva, Spain, Water, 13 (3), 2021, 325, 

Freedman J., Colin E., Addressing Water Scarcity 
through Recycling and Reuse: A Menu for 
Policymakers, GE Ecomagination, 2015, 
https://smartnet.niua.org/content/c8115894-7e27-
498c-bed9-3b5042ef31b4,  

Freese and Nichols, Inc., Long-range water supply plan, 
Prepared for: Wichita Falls, 2015, 
http://www.wichitafallstx.gov/DocumentCenter/Vie
w/24251/Long-Range-Water-Supply-Plan-1-2015,  